
 
 

 
 
 

 
Electrokinetic Management of Biosolids for the 

Inactivation of Helminth Ova 
 
 
 
 

André Habel 
 
 

 
 
 
 

A Thesis in 

 the Department  

of Building, Civil,  

and Environmental Engineering 

 
 
 

Presented in Partial Fulfillment of the Requirements  

for the Degree of Master of Applied Science in  

Civil Engineering at  

Concordia University 

 Montreal, Quebec, Canada 

 
 

 
 

September 2010 
© André Habel, 2010 



CONCORDIA UNIVERSITY 

School of Graduate Studies 

This is to certify that the thesis prepared  

By:             André Habel 

Entitled:  Electrokinetic Management of Biosolids for the Inactivation of 

Helminth Ova 

and submitted in partial fulfillment of the requirements for the degree of  
[...]
associated with the dispersal of such sludge must be addressed in order for this to be a 

viable means of disposal. Technologies to manage biosolids have focused primarily on 

dewatering as a method of reducing sludge masses.  However, the major concerns with 

the biosolids constituents are the inclusion of significant quantities of human pathogens, 

heavy metals, and more recently, endocrine disrupting chemicals (Spinosa, 2007) which 

when applied to arable land may pose a risk to the environment and human health. To 

minimize these risks, various government agencies require that agriculturally applied 



2 
 

biosolids be treated to reduce the threat of disease causing pathogens. The presumed risk 

to public health has led to a growing interest in the production of exceptional quality 

biosolids intended to contain minimal levels of three classes of pathogen: bacteria, enteric 

viruses, and helminth eggs (parasitic intestinal worms) (MDDEP, 2008; US EPA, 1999). 

Of the classes of pathogens present in biosolids, helminth ova are the most resistant to 

many types of sanitation methods. Ova of the genus Ascaris have the highest inactivation 

resistance and survive under numerous treatment conditions (Reimers, et al. 1986b; 

Feachem, et al., 1983). 

 

The handling and dewatering of sewer sludge is one of the most energy demanding 

processes in a WWTP (Malcolm Pirnie Inc., 1995). The costs of biosolid treatment 

represent about 30 % to 50 % of the total operating costs of wastewater treatment (Dewil, 

et al., 2005); great attention is, therefore, being directed on treatment processes to reduce 

the amount of sludge generated and improve the dewaterability of the sludge. Because of 

the increasing costs of sludge disposal through landfilling and of the increasing emission 

controls on incineration, the development of technologies capable of the simultaneous 

removal of water and pollutants, including the inactivation various pathogenic agents 

introduced in wastewater will enable a broader beneficial utilization of biosolids as either 

agricultural fertilizer or soil conditioner. 

 

 

 

 



3 
 

1.2. Objectives 

The primary objective of this study is to evaluate the feasibility of applying an enhanced 

electrokinetic (EK) process in the disinfection of biosolids, using  Ascaris suum ova as 

the surrogate pathogen, and defining the temperature at which 99.9 % inactivation (3 log 

reduction) is attained. The secondary objectives consist of further assessments of the 

impact of the EK process in terms of its dewatering and heavy metal removal ability for 

the purpose of producing high quality biosolids that can safely be used as a soil 

amendment. This thesis incorporates some elements of the pending patent for the 

electrokinetic sludge management (EKDIM) (US Patent 12/571,482). 

 

To achieve these objectives, the thesis is subdivided into the following sections: 

• Section 1 describes the statement of the problems and the goals of this research 

• Section 2 contains a comprehensive literature review explaining some theoretical 

aspects of the EK processes, wastewater sludge characteristics and treatment 

methods, and details concerning the helminth pathogen. 

• Section 3 details the methodology of the study and analytical techniques used. 

• Section 4 features the results of both bench and pilot scale experiments. 

• In section 5, a discussion of the results and the conclusions derived are presented. 

• Finally, section 6 includes the recommendations generated by this study 

 

 

 



4 
 

2. Literature Review 

2.1.   Biosolids Generation and Characteristics 

 
The US Environmental Protection Act (US EPA) and the Ministère du Développement 

Durable, de l'Environnement et des Parcs (MDDEP), which regulates the production and 

use of biosolids in the Province of Quebec, define the term “Biosolids” as that portion of 

sewage sludge that have undergone adequate treatment in reducing pathogens and 

attraction to vectors (e.g. insects and  rodents) in order to permit their application to land. 

 
The reclamation and use of fertilizing materials is regulated by the Quebec 

Environmental Quality Act. The Criteria for Reclamation of Fertilizer Materials cover a 

wide range of organic material, including sewage biosolids, for a wide range of potential 

uses. The Criteria specifically addresses the use of fertilizing residuals both for 

horticultural applications as well as for the manufacture of soil mixes. These fertilizing 

residuals are classified according to contaminants and pathogen content, as well as by 

odour. 

 
Unlike Canada, the United States has national biosolids standards that are the 

responsibility of the US EPA. The standards are contained in Part 503 of Chapter 40 of 

the Code of Federal Regulations. The regulation includes standards for pollution limits, 

management practices, monitoring requirements, operational standards record keeping 

and reporting. The US regulations have three general criteria for biosolids quality. The 

quality of the biosolids determines the level of restrictions placed on the use of the 

biosolids. These categories are: 

 



5 
 

• Ceiling pollutant concentration, 

• Pathogen content (Class A and B), and 

• Process control criteria to control vector attraction. 

 
Biosolids that meet the strictest level of all three categories are labeled ‘exceptional 

quality’ and have no restrictions placed on their use and distribution under the regulation. 

Biosolids that are not ‘exceptional quality’ have restriction placed on use and 

distribution, depending upon where they rank in each category. 

 
The physical and chemical properties of sludge are contingent on the origins of the 

wastewater. Wastewaters can be generated from domestic, commercial, and industrial 

sources. Sludges collected in wastewater treatment plants (WWTP) are generally divided 

into categories, depending on their treatment processes. Primary sludges are the main 

product of WWTP. This sludge is generated by the primary treatment process which 

generally consists of the gravity settling units. This sludge contains suspended organic 

and inorganic particles in the influent wastewater. Secondary sludges are the products of 

biological processes used to degrade the organic waste contained in the wastewater. This 

sludge is generated by various suspended solids or filter type bioreactors. A third 

category referred to as chemical sludge is produced by the addition of various chemical 

coagulants to primary and/or secondary sludge to improve the settleability and 

dewaterability of the suspended particulates (Tchobanoglous, 2003). 

 
The following illustration (Figure 2.1) is a schematic representation of a sludge floc 

showing the water associated with the sludge particles (Kiely, 1997). 

 



6 
 

 
     

                              
                            Figure 2.1.  Schematic representation of a sludge floc 

 
The various forms of water found are (Oleszkiewicz & Mavinic, 2002): 

� Free water not associated with the surface chemistry of the solids. This water can 

be easily be removed by simple thickening, increasing the total solid (TS) content 

from 1 to 4–8 %. 

� Bonded water can be removed by applying mechanical pressure of centrifugal 

force, removing about 95 % of all water, and resulting in a sludge cake with up to 

20 % TS. 

� Adsorbed water can be removed by mechanical dewatering, but only after being 

chemically treated with either cationic or anionic polymer; thus increasing the 

sludge cake from 20 to 22–35 % TS. 

� Intracellular water can only be removed through energy intensive methods, such 

as thermal drying. The final product is a solid with an approximate TS content of 

92 % to 98 %. 

 
 
 
 
 

Intracellular water 
 

Adsorbed water 
 

Bonded water 
 

Free water 
 



7 
 

2.1.1.  Wastewater Treatment Process and Biosolids Production 

from the WWTP in Auteuil, QC. 

 
The sludge collected for use in this thesis originated from a WWTP in Auteuil, QC. This 

plant belongs to the fixed film wastewater treatment systems; specifically, it belongs to 

the family of biological aerated filter (BAF).  Unlike other fixed film processes BAF’s 

are able to carry out solids separation as well as aerobic biological treatment. Thus 

carbonaceous removal, filtration of particulates, and nitrification can be carried out in a 

single unit.  Wastewater percolates down a granular support medium called Biocarbone®, 

which consists of vitrified clay or schist particles having an average diameter of 5 mm, 

and is purified by the microbial activity and by the physical action of this support 

medium through the partial filtration of suspended solids.  The Biocarbone® method is a 

flooded, aerated granular bed through which wastewater flows counter-current to the 

diffused air introduced at the base of the bed.  The oxygen introduced and the 

biodegradable constituents of the wastewater lead to the growth of heterotrophic 

microorganisms which colonize the surface of the packing elements forming the biofilm.  

Eventually, the biofilter clogs due to the production of biomass and the retention of 

suspended particles; consequently, some of the growing biomass and entrapped particles 

must be removed periodically.  This is done with an air and backwashed water mixture 

driven through the bottom of the granular bed (Information provided is based on a site 

visit). 

 



8 
 

2.1.1.1.  Plant Units Description 

 
 (Adapted from an informational pamphlet: Station d'Épuration Auteuil) 

Figure 2.2.  Treatment units of the Wastewater Treatment Plant in Auteuil, Qc 

 
 
 
 

Influent 

Primary Treatment 

Secondary and Tertiary Treatment 

Sludge Handling 



9 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The wastewater is pumped into the plant by two Archimedes’ screws (1). If the influent 

wastewater discharge exceeds the maximum flow capacity of the plant, limited to 

115 000 m3/day, the excess flow is diverted directly to the receiving water body (14). The 

flow entering the station is directed to a primary screening unit (2) containing two large 

screens, then to two grit chambers (vortex configuration) (3). The former removes solids 

larger than 13 mm in diameter and are then placed into a waste compactor (15); the latter 

removes particles with diameters greater than 0.2 mm, which are disposed of with a sand 

screw (16). Air is bubbled through the grit chamber to promote sedimentation (10) and 

foul air from both units is removed (11) and can be treated by means of activated carbon 

filters (22). 

 
The wastewater is then directed to four primary settlers (4). As the water flows to the 

settling unit, the flow is measured by a Parshall flume (12) which ensures that flows 

above 100 000 m3/day are prevented from entering the settlers and overwhelming them. 

Unit description for figure 2.2 
 
Wastewater Treatment 

 

1 – Wastewater Pump 
2 – Screening unit 
3 – Sedimentation unit 
4 – Primary Settling unit 
5 – Biofiltration unit 
6 – UV treatment unit 
 
Sludge Handling 
 
7 – Flotation unit 
8 – Flocculation unit 
9 – Centrifugation unit 
18 – Sludge containment unit 
 

Other units 

 
10 – Air supply injection (4 pumps) 
11 – Air extraction unit for purification (22) 
12 – Flow meter 
13 – Foam condenser  
14 – Storm pump 
15 – Waste compactor 
16 – Sand screw 
17 – Diverted flow to the UV treatment unit 
19 – Polymer injection 
20 – Pressurized water injection 
21 – Iron sulphate injection 
22 – Air purification unit 
23 – Diverted flow to the entrance of the 



10 
 

The floating debris is skimmed off the top and pumped back to the entrance of the plant 

(23).  The settlers have a removal efficiency of 80 % for total suspended solids (TSS) and 

65 % for biological oxygen demand (BOD).  The sludge depositing to the bottom is 

pumped out and directed to the sludge handling units, whereas the floating residues are 

skimmed, condensed and sent back to the entrance of the plant (13).  The effluent leaving 

the settlers flows through another Parshall flume, again to monitor that the excess flow 

does not overwhelm the biofilters. This portion of the effluent can also be diverted to the 

tertiary UV treatment unit directly (17), if necessary. 

 

The secondary treatment is accomplished by two biofilter units (5) that remove most of 

the remaining TSS and BOD.  Each biofilter unit contains ten cells filled with the 

biocarbon® medium. Both units are monitored electronically and the number of cells in 

use at one time is automatically adjusted according to the incoming flow in order to keep 

the hydraulic loading rate relatively constant.  On average, twelve cells out of twenty are 

in operation for a mean flow of 38 000 m3/day, which results in a mean flow of 3580 

m3/d per cell at all time. The hydraulic residence time can vary between 1 and 3 hours per 

cell. Each cell is supplied with oxygen by two air pumps (10) at a rate of 1100 m3/h 

during filtration, and a rate of 400 m3/h during idle periods in order to maintain aerobic 

conditions throughout the biofilm. The foul air can be exhausted (11) and sent to an 

activated carbon treatment unit as needed. 

 

An important maintenance operation is backwashing. Backwashing is performed in each 

cell on average every 15 hours, or when a hydraulic head of 70 cm above the granular 

medium develops, indicating that the porosity has reached a critical value.  Part of the 

filtered water is used to flush out the biomass and solids accumulated on the medium.  



11 
 

This backwashed water is returned to the entrance of the plant to be reprocessed by the 

primary treatment units. A final tertiary phase of the wastewater treatment process is 

disinfection.  The unit includes two medium pressure UV lamps. Disinfection is achieved 

by UV treatment units (8) that can inactivate up to 99.9 % of pathogenic microorganisms, 

like E. coli and Salmonella.  The final effluent is discharged into the Rivière des Milles-

Iles via a 60 inch sewer pipe draining in the middle of the river. 

 

The accumulated sludge blanket removed from the base of the primary settling units is 

directed to the sludge handling units. This sludge ranges between 1 % and 2 % total 

solids (TS).  The sludge stream enters three dissolved air flotation (DAF) units (7). The 

sludge is introduced at the bottom of the unit and is recirculated in the unit where 

pressurized air at 60 psi (20) and a cationic polymer (19) at a dose of 2.5 kg/ton dried 

total solids (TS) are injected. Once the sludge/polymers mixture enters the tank at 

atmospheric pressure microscopic air bubbles are formed entrapping the sludge flocs 

which rises to the surface where this supernatant is skimmed from the top and pumped to 

the centrifugation units.  This dissolved air flotation treatment increases the sludge 

content to 4 % TS.  Each flotation unit has a volume of 125 m3 with a flow capacity of 

120 to 240 m3/day.  The subnatant is sent back to the entrance of the plant. Again, the 

foul air can be collected and sent to the air treatment unit (11). 

 

The thickened sludge is accumulated in a storage tank (18) and is kept aerated (10). Iron 

sulphate is added to the sludge and the foul air is circulated out of the unit (11). The 

stocking capacity is 400 m3 and is only used for short-term stocking. The thickened 

sludge is finally mixed with 8 kg/tonne of dried TS dose of polymers inside the 

flocculator (8), essentially consisting of a swelling in the pipe to create turbulent 



12 
 

conditions,  directly before it enters the mechanical dewatering units (9) made up of four 

centrifuges.  These units have a production rate of 100 kg dewatered solids/hr and can 

capture 95 % of total suspended solids (TSS). By centrifugal force, the dewatered sludge 

(or cake) can be thickened up to 28 % TS. The average cake production is about 19 500 

kg/day.  The captured water (or centrate) is recycled to the head of the plant.  The sludge 

cake is stored in large containers before being disposed of in trucks and sent to solid 

waste landfills (information provided bases on site visit and pamphlet: Station 

d'Épuration Auteuil at www.info.ville.laval.qc.ca/wlav2/docs/folders/documents/ 

environnement/auteuil.pdf). 

 

The sludge used during this study was collected between the floatation units and 

flocculation units; thus, the samples consisted mostly of thickened primarily sludge with 

some secondary sludge derived from the backwash water used to remove excess biofilm 

from the biofilter units. 

2.1.2. Regulations Regarding Biosolids 

The US regulations have three general criteria for biosolids quality. The quality of the 

biosolids determines the level of restrictions placed on their application. These categories 

include ceiling pollutant concentration, pathogen content, and vector attraction control. 

Biosolids that meet the strictest level of all three categories are called exceptional quality 

(EQ) and have no restrictions placed on their use and distribution under the regulation. 

Biosolids that are not ‘exceptional quality’ have restriction placed on use and 

distribution, depending upon where they rank in each category (US EPA, 1999). 



13 
 

Guidelines for the beneficial use of fertilizing residuals in Quebec are strongly inspired 

by American USEPA regulations; these are outlined in Table 2.1 for different classes of 

biosolids being applied to land or offered for sale as fertilizers  The Ministère du 

Développement Durable, de l’Environnement et des Parcs (MDDEP) considers that a 

fertilizing residual is of category P1 (analogous to the USEPA Class A category) when 

the following pathogens are below the analytical detection limit: Enteric viruses, Viable 

Helminth eggs, and Salmonella.  These organisms have been selected by virtue of their 

pathogenicity, their relative abundance in human waste, and their greater resistance to 

disinfection techniques.  These are, in effect, representative pathogens and their absence 

implies that all other pathogens were destroyed or are found at concentrations below the 

limits of detection.  Another requirement of the P1 category is to reduce the potential of 

the biosolids to attract vectors, that is to say, rodents, birds, insects, and other organisms 

that can spread pathogens.  This is to a large part achieved by the reduction of volatile 

organic compounds which cause strong odors or by placing a barrier between the sewage 

sludge and vectors. The resulting P1 category of biosolid has no restriction on their 

application as agricultural fertilizers. 

 

Those biosolids that do not meet the P1 criteria, but that have subjected to partial 

disinfection can nevertheless be used as fertilizer.  However, since there remain 

pathogens, preventive measures must be set in place to mitigate their exposure to humans 

and animals to protect public health and the environment.  These partially disinfected 

biosolids are classified as P2 and P3 by the MDDEP (analogous to the USEPA Classes B 

and C) according to their levels of disinfection: 1 log or 2 log reduction in bacteria and 

viruses, respectively.  Preventive measures include restrictive use of these biosolids for 



14 
 

fertilizing crops destined to human consumption and include certain guidelines respecting 

the proximities to groundwater wells and surface waters. Other provisions also include 

protective clothing worn by laborers and hygienic protocols for workers manipulating 

these later classes of biosolids and public land access immediately after the application 

(US EPA, 1999). 

 

Table 2.1  Norms on biosolids in Quebec and the US 
 

Parameter 

MDDEP 
Category 

C1P1a 
(mg/kg dry 

weight) 

MDDEP 
Category 

C2P2a 
(mg/kg dry 

weight) 

USEPA 
Exceptional 
Quality (EQ)b 